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CE—V19°661LXZS

o5 | SZXT1850.003 Board 8
24 | SZX7739.007 Cover 72 | Red Half
23| Szx1872.014 Outer Shield Plate 2
292 | SIXT833.005-2 Base 4
21 | Szx1833.011 Support 24set
o 1 20| SZxT832.108 Surface Board 6
14 M_ 19 | GB93-87 Spring Washer 10 24 |Zn Plated
“M 18 | 6B93-87 Spring Washer 8 4 |Zn Plated
25 17| 6B97.1-85 Washer 8 4 |Zn Plated
f i t f 16 | 6B97.1-85 Washer 10 24 |Zn Plated
— £ —y 15| 6B97.1-85 Washer 8 82 | SS
o= = +=[==TH= . 14| 6B6170-86 Nut  M10 24 |Zn Plated
plylelpl el m*_.m_ﬂfﬁ_.l_l_ﬂmw_wé_.m * 13| cB6170-86 Nut M8 4 |Zn Plated
i T AFTEHTET R F 19 12| cB5783-86 Bolt M10X30 24 |Zn Plated
g 2 o b EA L LT 2 11| cB5783-86 Bolt M8X16 4 |Zn Plated
FTETRH T mEENEREAERE: : 10| ¢B5783-86 Bolt M8X20 82 | SS
el Pl P ol = b N1 [ 1o 9 | sox912.003 | Cell Numerals 1Set
M_\ 13 8 | szxTest.o02 Inner Shield Plate 2
s 1920 B 7 | szx1651.123 6 mo_ma
4 5 6 | szxT651.119 1 Solid
__w __w “w 5 | szxT651.120 Connector 12 | Solid
15 15 15 4 | SZXT651.122 4 | Solid
24 24 24
3 | szx1e51.118 2 | Solid
2 | SZXT658.000 Insulating Bracket 2
1 | SZX1299.314 SMU12-500L Module 6
No| Code Parts Description | Qty.|Remarks
NOTES:
1)Refer to installation and operating instruction (fig.8) for Intermodule Assembly. 79V500AH S7ZXT199.614-32
2)Refer to installation and operating instruction (fig.5) for the Assembly of the Mark | Qty. | Change [SignaturdDate
lower module and base. Designed by SMU72-500L MODEL Grade | Mark | Weight | Scale
Checked by GENERAL ASSEMBLY
1500kg
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